Miller | KD000000 | Owner Manual | Miller RUNNING GEAR NO. 11A User manual

Miller RUNNING GEAR NO. 11A User manual
OWNER’S MANUAL
FORM: OM-650
January 1994
029 624E
No. 11A Running Gear (041 637)
WARNING
ELECTRIC SHOCK can kill.
•
•
•
FALLING EQUIPMENT can cause injury
and damage.
Do not touch live electrical parts.
Turn Off welding power source and input disconnect
device.
Disconnect input power plug or conductors from
deenergized supply BEFORE moving welding
power source.
•
•
miscwarn1.1* 2/93
Use handle extension (5)
only if desired.
3
1
Lift rear of unit, and block up with 2 x 4’s during
installation.
Do not put any body part under unit while lifting.
2
4
Item
No.
Part
No.
1
2
3
4
5
6
7
8
9
10
601 865
602 207
008 950
108 940
047 398
088 731
022 379
602 243
112 719
010 322
Description (Qty)
Nut, 1/4-20 (8)
Washer, 1/4 lock (8)
Handle (1)
Screw, 1/4-20 x 3/4 (8)
Handle Extension (2)
Bushing, 3/8 x 1/2 (2)
Axle (1)
Washer, 3/8 flat (2)
Wheel, 6 in (2)
Nut, 3/8 slip-on (2)
Be sure to provide Model when ordering replacement parts.
5
Tools Needed:
7/16, 5/8 in
6
7
8
9
10
ST-082 679-D / ST-800 171
Figure 1. Installing Running Gear No. 11A
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertising